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FCCID : UZ7TC58A1
Equipment : Touch Computer
Brand Name : Zebra
Model Name : TC58A1
Applicant : Zebra Technologies Corporation
1 Zebra Plaza, Holtsville, NY 11742
Manufacturer : Zebra Technologies Corporation
1 Zebra Plaza, Holtsville, NY 11742
Standard . FCC 47 CFR Part 2, and 90(S)

The product was received on Mar. 14, 2022 and testing was performed from Mar. 25, 2022 to Jun. 15,
2022. We, Sporton International Inc. EMC & Wireless Communications Laboratory, would like to
declare that the tested sample has been evaluated in accordance with the test procedures given in
ANSI / TIA-603-E and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. EMC & Wireless Communications Laboratory, the test report
shall not be reproduced except in full.

Z,u' W/ S LUUI

Approved by: Louis Wu

Sporton International Inc. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
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History of this test report

Report No. Version Description Issued Date
FG222202G 01 Initial issue of report Jun. 17, 2022
FG222202G 02 Revise FCC ID Jun. 22, 2022
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)

§2.1046 Conducted Output Power

3.2 . . Pass -
§90.635 and Effective Radiated Power

3.3 - Peak-to-Average Ratio Reporting only -

2.1049 .

34 8 Occupied Bandwidth and 26dB Bandwidth Reporting only -
§90.209

35 §2.1051 Emission masks — Pass

' §90.691 In-band emissions

§2.1051 Emission masks —

3.6 . Pass -
§90.691 Out of band emissions

37 §2.1055 Frequency Stability for Pass i
§90.213 Temperature & Voltage

Under limit

§2.1053 ) . o

3.8 §90.691 Field Strength of Spurious Radiation Pass 29.02 dB at

' 2459.000 MHz

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2.  The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall
take full responsibility for the authenticity.

Reviewed by: Wei Chen
Report Producer: Lucy Wu
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

1 General Description

1.1 Feature of Equipment Under Test

Product Feature

Equipment Touch Computer

Brand Name Zebra

Model Name TC58A1

FCCID UZ7TC58A1

Sample 1 Lowell + Premium config
Sample 2 SE4720 + Base config
Sample 3 Lowell + Base config

EUT supports Radios application

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT 160

WLAN 1l1lax HE20/HE40/HE8O/HE160

Bluetooth BR/EDR/LE

HW Version EV3

SW Version athena_All userdebug_GMS_RelKey 2022-02-22-214
5 product_SE

MFD 19FEB22

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

Adapter Brand Name |Zebra |Part Number |PWR-WUA5V12WO0US
Battery 1X Brand Name |Zebra |Part Number |BT-000442-0020
Battery 1.5X Brand Name |Zebra |Part Number |BT-000442-0820

USB TYPE Ato TYPE C cable |Brand Name |Zebra |Part Number |CBL-TC5X-USBC2A-01
(L:J()Sanl'(\;F(;lrE C to 3.5mm audio Brand Name [Zebra |Part Number |ADP-USBC-35MM1-01
3.5mm Earphone Brand Name |Zebra |Part Number |HDST-35MM-PTVP-01
USB TYPE C Earphone Brand Name [Zebra |Part Number |HPST-USBC-PTT1-01
Headset Jumper Brand Name |Zebra |Part Number |CBL-TC51-HDST35-01
Trigger Handle Brand Name [Zebra |Part Number |TRG-NGTC5-ELEC-01
Soft Holster Brand Name |Zebra |Part Number |SG-NGTC5TC7-HLSTR-01
TC53/TC58 RUGGED BOOT Brand Name [Zebra |Part Number [|SG-NGTC5EXO1-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard
Tx Frequency 816.5 ~ 821.5 MHz
Rx Frequency 861.5 ~ 866.5 MHz
Bandwidth 5MHz / 10MHz / 15MHz / 20MHz
Maximum Output Power to Antenna  |24.83 dBm
Antenna Type PIFA Antenna
Antenna Gain -2.79 dBi
Type of Modulation PI/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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FCC RADIO TEST REPORT Report No. : FG222202G

1.4 Testing Site

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY
Test Engineer Sherry Wu, lvy Yeh and Luffy Lin
Temperature C 20~24
Relative Humidity % 50~56

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jack Cheng and Wilson Wu

Temperature C

20~25

Relative Humidity %

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

¢ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and find Y plane as worst plane.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Bandwidth (MHz) Modulation RB # Test Channel
Conducted
Band
Test Cases P1/2
5 10 15 20 BPSK QPSK |16QAM |64QAM |256QAM| 1 ([Half|Full{ L | M | H
Max. Output
26 Vv Vv Vv Vv Vv \ \Y \" \) \' \) \) \' \) \)
Power
Peak-to-Average
. 26 \" \" \" \%) \' \' \% \% \%
Ratio
26dB and 99%
. 26 A" \" \" \" \" \%) \' \' \% \% \%
Bandwidth
Emission masks
In-band 26 \ \ \ \ \Y \Y \) \Y \) \ \) \
emissions
Emission masks
— Out of band 26 \Y Y Y V|V ]|V
emissions
Frequenc
q . i 26 \Y \Y \) \)
Stability
E.R.P. 26 \Y Y Y Y Y \Y \Y \Y \Y Max. Power
Radiated
Spurious 26 Worst Case V|V ]|V
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. 5G NR n26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP over
15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency spectrum
Remark which falls within part 22 also complies.
4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s
OFDM) were recorded in this report.
5. All the radiated test cases were performed with Battery 1X and Sample 2.
6. One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

1200Wac/5iHz
EUT
(Adapter)

]

EUT
[USE TYFE A to TYFE C cable)

EUT

System Simulator

2.3 Support Unit used in test configuration and system

Item|Equipment Brand Name |Model No. [FCCID |Data Cable [Power Cord
1. |5G Wireless Test Platform Anritsu MT8000A N/A N/A Unshielded, 1.8 m
2. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 163800 -
10
Frequency - 819 -
c Channel 163300 163800 164300
Frequency 816.5 819 821.5
LTE Band 26 Channel and Frequency List
cross-rule
BW [MHz] Channel/Frequency(MHz) - -
channels
Channel - 164800 -
20
Frequency - 824 -
Channel - 164800 -
15
Frequency - 824 -
Channel - 164800 -
10
Frequency - 824 -
. Channel - 164800 -
Frequency - 824 -
TEL : 886-3-327-3456 Page Number 111 of 24
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

- - Power Divider
System Simulator -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP Measurement

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The conducted output power of mobile transmitters must not exceed 100 Watts for LTE Band 26.
According to KDB 412172 D01 Power Approach,

EIRP = P + Gt — L¢, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.
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3.5 Emissions Mask Measurement

3.5.1Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC

Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency
by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is
scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3.  The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 119 of 24
FAX : 886-3-328-4978 Issued Date :Jun. 22, 2022
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 1 02



samonas. FCC RADIO TEST REPORT Report No. : FG222202G

3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4 List of Measuring Equipment

Instrument Brand Name Model No. Serial No. | Characteristics Cal:;):;ion Test Date Due Date Remark
Loop Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 07, 2021 %3;'215512200222; Sep. 06, 2022 (ogggifgf’:Y)
Bilog Antenna |  TESEQ 0%5803211321%\1 37059 & 01 | 30MHz~1GHz | Oct. 09, 2021 hgi:{_215§,22002222~ Oct. 08, 2022 (o?ggiig?:\()
Bilog Antenna |  TESEQ CBklfsel_tleD& :’T5_4Nt‘ég‘2 30MHz~1GHz | Oct. 09, 2021 %3;.2155;’2200222; Oct. 08, 2022 (oigﬂiigfﬂw
Horn Antenna SCHV(V:/?(RZBE BBHA 9120 D | 9120D-1328 | 1GHz~18GHz | Dec. 03, 2021 %3:1'?15&_;’2200222; Dec. 02, 2022 (oiéﬂifgf’ﬁy)
Horn Antenna SCHV&RZBE BBHA 9120 D | 9120D-1212 | 1GHz~18GHz | Mar. 10, 2022 “ﬁﬁ[;_zfg,é%zf; Mar. 09, 2023 (o?ggiig?gv)
Preamplifier |COM-POWER|  PA-103 161075 | 10MHz~1GHz | Mar. 23, 2022 %3;'2155122002222" Mar. 22, 2023 (Ogggifgf’:Y)
Preamplifier Aglient 8449B  |3008A02375| 1GHz~26.5GHz | May 25, 2021 l\;l/la;.)/225c);722%2222~ May 24, 2022 (o?ggiig?:\()
Preamplifier Aglient 8449B  |3008A02375| 1GHz~26.5GHz | May 24, 2022 “ﬁﬁﬁ'zféyzfgg May 23, 2023 (Ogggifgf’:Y)
Preamplifier l\llETlﬁg(IELf_,\TAs E;?;gf_'\i}lf EC1900270 | 1GHz-18GHz | Dec. 27, 2021 %3;'215512200222; Dec. 26, 2022 (ogggifg?:\()
i‘ﬁ;"; Keysight N9O10A  [MY53470118| 10Hz~44GHz | Jan. 12, 2022 %3;_2155’22002222" Jan. 11, 2023 (Ogggifgf’SY)
RF Cable gﬂﬁﬁi; SUCB'ZLEX MY9837/4PE| 9KkHz~30MHz | Mar. 10, 2022 %3;'215512200222; Mar. 09, 2023 (ogggifg?:\()
RF Cable gﬂﬁﬁi; SU(i‘ZDGFE"EX 0058/126E | 30MHz~18GHz | Dec. 10, 2021 %3;_2155’22002222" Dec. 09, 2022 (Ogggifgf’SY)
RF Cable gﬂﬁﬁi; SUCB';LEX 505134/2 | 30MHz~40GHz | Feb. 21, 2022 %32'215512200222; Feb. 20, 2023 (Ogggifgf’:Y)
RF Cable QBE‘E‘EQ SUC100I;LEX 803953/2 | 30MHz~40GHz | Mar. 08, 2022 %3;_215512200222{ Mar. 07, 2023 (O?ngﬂfgf’;‘w
Filter Wainwright VX?(;Eijl.sO%)%SQ SN1 1|.32a(2?73il|-tltiagrh Mar. 16, 2022 '\ﬁﬁ;] 2155’ 2200222; Mar. 15, 2023 Radiation
0SS - 1 (03CH12-HY)
Filter Wainwright YX?&E&?}?Q SN2 3GHZFH“it%? Pass| ju. 12, 2021 %32.215512200222; Jul. 11, 2022 (ogéf.ifgf’.ﬂy)
Filter Wainwright WLKssléoo'lz SN2 1"32612?;&‘:" Mar. 16, 2022 “ﬁﬁ:} 2155_; 2200222; Mar. 15, 2023 | Radiation
- o (03CH12-HY)
Filter Wainwright g\-lz;?éi-gggél SN2 6';2(5?’5'4;”':;?“ Mar. 16, 2022 “ﬁﬁ:} 2155_; 2200222; Mar. 15, 2023 | Radiation
40ST - 9 (03CH12-HY)
Hygrometer TECPEL DTM-303B | TP140349 N/A Sep. 30, 2021 %3;_2155"2200222; Sep. 29, 2022 (o?ggifg?gv)
Controller EMEC EM1000 N/A tak():lgngzln{l:\;lr;st N/A %32.2155',2200222{ N/A (oiggiigﬂv)
AntennaMast | EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A %32.215512200222{ N/A (ogéﬂifgf’ﬁy)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A %3;-2155,’2200222; N/A (O;Qggii‘gf’;‘w
Software Audix 6.20593_8_2 4 | RK-000989 N/A N/A %3;.2155’,2200222{ N/A (ogé‘ﬂifgf’,ﬂy)
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Instrument Brand Name Model No. Serial No. [Characteristics Calg);?;ion Test Date Due Date Remark
F;rgv%r;’gr:;;'; GW Instek | PSS-2005 | EL890001 | 50Hz~60Hz | Oct. 06, 2021 AJE:'LOSS”ZZOOZZZQ Oct. 05, 2022 (CTOS(?;-C}:?((;
Signal Analyzer ggm‘;é‘ FSV3044 101049 | 10Hz~44GHz |Aug. 31, 2021 ﬁﬂ;'ogélzggzzg Aug. 30, 2022 E:T":gé‘_ﬁf(‘;

T%T}‘;:igrre ESPEC SH-641 92013720 | -40°C ~90°C | Sep. 09, 2021 AJE:'LOSS”ZZOOZZZQ Sep. 08, 2022 (CTOS(?;-C}:?((;

Hygrometer TECPEL DTM-303B | TP200886 NA Mar. 21, 2022 ﬁﬂ;'ogélzggzzg Mar. 20, 2023 E:T":gé‘_ﬁf(‘;

Bf;gasstj‘rtg)’” Anritsu MT8821C | 6261849015 LTE Ocr. 06, 2021 ﬁﬂ;ogélzggg Oct. 05, 2022 (CTOSS;C,;?;

Bf‘,jzasstj‘rt;” Anritsu MT8000A 6261940327 FR1 Oct. 20, 2021 | A% 5. 2827 oct. 28, 2022 E:T"Sgé‘_ﬁf(‘;
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5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 310 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 339 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

[Conducted Output Power(Average power and ERP)

Part90s NR n26 Maximum Average Power [dBm] (GT - LC = -2.79 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP

5 1 1 24.75 24.52 2472

5 1 23 24.61 24.48 24.58

5 12 6 1 ERET 24.69 24.45 24.70

5 1 0 24.33 23.97 2415

5 1 24 2419 23.89 24.09

5 25 0 24.30 23.98 24.16

5 1 1 24.83 24.52 2472 19.89 0.0975
5 1 23 24.68 24.45 24.55

5 12 6 QPSK 24.75 24.42 24.60

5 1 0 23.80 23.53 23.70

5 1 24 23.66 23.44 23.61

5 25 0 23.77 23.50 23.65

5 1 1 16-QAM 23.79 23.47 23.66

5 1 1 64-QAM 22.54 22.12 22.40 18.85 0.0767
5 1 1 256-QAM 19.83 19.41 19.70

Limit ERP < 100W Result Pass
Part90s NR n26 Maximum Average Power [dBm] (GT - LC = -2.79 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP

10 1 1 - 24.79 -

10 1 50 - 24.64 -

10 25 12 PI2 BPSK - 24.75 -

10 1 0 - 24.32 -

10 1 51 - 2411 -

10 50 0 - 23.23 -

10 1 1 . 24.70 . 19.85 0.0966
10 1 50 - 24.57 -

10 25 12 QPsK - 24.64 -

10 1 0 - 23.84 -

10 1 51 - 23.62 -

10 50 0 - 23.75 -

10 1 1 16-QAM - 23.68 -

10 1 1 64-QAM - 22.39 - 18.74 0.0748
10 1 1 256-QAM - 19.65 -

Limit ERP < 100W Result Pass
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NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -2.79 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
5 1 1 - 24.45 -
5 1 23 - 24.30 -
5 12 6 6 R - 24.43 -
5 1 0 - 23.93 -
5 1 24 - 23.80 -
5 25 0 - 23.94 -
5 1 1 - 2452 . 19.58 0.0908
5 1 23 - 24.44 -
5 12 6 QPSK - 24.41 -
5 1 0 - 23.52 -
5 1 24 - 23.46 -
5 25 0 - 23.45 -
5 1 1 16-QAM - 23.47 -
5 1 1 64-QAM - 22.22 - 18.53 0.0713
5 1 1 256-QAM - 19.51 -
Limit Reporting only Result N/A
NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -2.79 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
10 1 1 - 24.63 -
10 1 50 - 24.46 -
10 25 12 PI2 BPSK - 24.57 -
10 1 0 - 2411 -
10 1 51 - 23.83 -
10 50 0 - 24.07 -
10 1 1 . 24,60 . 19.69 0.0931
10 1 50 - 24 .42 -
10 25 12 QpPsK - 24.50 -
10 1 0 - 23.63 -
10 1 51 - 23.32 -
10 50 0 - 23.54 -
10 1 1 16-QAM - 23.52 -
10 1 1 64-QAM - 22.35 - 18.58 0.0721
10 1 1 256-QAM - 19.58 -
Limit Reporting only Result N/A
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NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -2.79 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
15 1 1 - 24 .47 -
15 1 77 - 24.30 -
15 36 18 6 R - 24.37 -
15 1 0 - 23.92 -
15 1 78 - 23.81 -
15 75 0 - 23.96 -
15 p 1 - 2457 . 19.63 0.0918
15 1 77 - 24.38 -
15 36 18 QPSK - 24.46 -
15 1 0 - 23.59 -
15 1 78 - 23.45 -
15 75 0 - 23.58 -
15 1 1 16-QAM - 23.51 -
15 1 1 64-QAM - 22.24 - 18.57 0.0719
15 1 1 256-QAM - 19.64 -
Limit Reporting only Result N/A
NR n26 Straddle Channel Maximum Average Power [dBm] (GT - LC = -2.79 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | ERP (dBm) ERP
20 1 1 - 24.74 -
20 1 104 - 24.43 -
20 50 25 PI2 BPSK - 24.66 -
20 1 0 - 24.19 -
20 1 105 - 23.97 -
20 100 0 - 24.20 -
20 1 1 . 24,63 . 19.80 0.0955
20 1 104 - 24 .44 -
20 50 25 QpPsK - 24.57 -
20 1 0 - 23.73 -
20 1 105 - 23.47 -
20 100 0 - 23.63 -
20 1 1 16-QAM - 23.69 -
20 1 1 64-QAM - 22.31 - 18.75 0.0750
20 1 1 256-QAM - 19.65 -
Limit Reporting only Result N/A
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FR1 n26

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.16 5.70 6.20 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page Number S A2-10f19
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FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ret Level 3000 a8

Offiet 120008 = AnBW 10 Mz

Reflevel 3000 08m  Offiet 120008 = AnBW 10 Mz

2 Result Summa Samples: 130000
- 24.08 dBm 28.84 dBm .76 dB. 158 db 33448 438 dB 46648

w0

[rr—

16:37:32 02.06.2022

- 3048 Mieas Time 13 ms oA 3008 Meas Time 13 ms
1E R — |r- - =
1E - . 1E - i
1 ‘ v I 1 - I
e ‘I"‘I iE ‘I‘,
|
e 1 S |
i 1
|
|F 819.0 MHz ; Miean Pwr + 20.00 dB | | [CF819.0 MHz Mican Pwr + 20.00 d8

[2 Result Summa Samples: 130000 |
g 23.50 dBm 20.12 dBm 5.53 dB 242 8 42448 5.16 dB 5848

- P
[

24

16:37:24 02.06.2022

16QAM

64QAM

Ret Level 3000 a8

Offiet 120008 = AnBW 10 Mz

Reflevel 3000 08m  Offiet 120008 = AnBW 10 Mz

- an 005 Mess Time 13 ms - At g8 Meas Time 13 s
cc cl 154

1 - 1 T
1 ~ 1
1 - 18 -

i I

{ !
1 1605 T |

i

|cF #79.6 Miriz Thean Pwr + 20,00 d6 | | [GF 819.0 MiHz Wiesn P + 20.00 38

2 Result Summa Samples: 130000
- 22.46 dBm 28.60 dBm 6.15dB 282 dB 4396 dal 5.70 dB 55098

PR
Ll w S

Mossising.

16:37:17 02.06.2022

[2 Result Summa Samples: 130000 |
g 22.02 dBm 28.53 dBm 6.50 dB 294 d8 5.18d8 6.20 dB 65048

P
[

16:37:08 02.06.2022

256QAM

Reflevel 3000 08m  Offset 120008 = AnBW 10 Mz
- At 3008 MessTime 13

|G 819.0 Mz Wiean Pwr + 20.00 d&

[ Result Summa Samples: 130000
= 19.93 dBm 2821 dBm 8.27 dB 284 d8 534d8 664 dB 7.66d8

PR
Ll o

Messsing.

16:36:143 02.06.2022
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26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.92 9.45
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.95 4.89 9.83 9.77
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.86 4.92 9.81 9.79
TEL : 886-3-327-3456 Page Number :A2-30f19
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FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

0 "
10 [
0. . L
|
|
(IR 001 pts o W/ Span 10, hiz
3 iker Tobie
i 1 817,831 MHz 17.36 dBm ndd J60d
n 1 B16.562 Mz £85 dim B down W 492 Wiz
iE3 I 821478 MHe 564 dim QFador 1654
o
wecy e
16:39:22 02.05.2022
Reflevel 3000dBm  Offet 12008 = RBW 100Kz se Reflevel 3000dBm  Offet 12008 = RBW 100Kz se
- Art 3008 SWT 1.01 ms = VBW 300 kHz  Made Auto Sweep Count 100/100 | = Art 3008 SWT 1.01 ms = VBW 300 kHz _ Made Auto Sweep Count 106/100
T Frequency Sweep
= Ml 1435 e
017621 00 M 1800100 M
0 0
. v AP 0 e g, . oy, EEN Py
) / \ ) I .
{ L \
{ 4' ‘\‘
J | .
vj . |
Aol Y Ao || Wy
|| 20 g A==y
(IR 001 pts i Span 10.0 i || G875 0 s 001 pes O] Span 10, hiz
3 iker Tobie 3 iker Tobie
i 1 817,821 MHz 13.9 dBm 260di i 1 818,001 MHz 1439 dBm nd 260
n 1 B16.502 Mz 1201 dbm 8 down W 495 MHz n 1 BI6572 Mz 1158 dbm e down BW 488 Mz
12 1 821,448 MHz 1232 dB Q Factor 1654 T2 1 821458 MHz -10.63 dbm Q Factor 1674
= e S

16:38:41 02.06.2022

16:39:24 02.06.2022

64QAM

256QAM

ultiView Spectrum ultiView Spectrum
RefLevel 30,00 dBm  Offset 120008 * REW 100kHz se Reflevel 30,00 dBm  Offset 120008 = REW 100kHz se
- 3009 SWT 101 s = VBW 300Ktz Made Auto Sweep court 100/100 | = ane 3009 SWT 101 s = VEW 300Ktz Made Auto Sweep Court 106100
1 Fraquency Swaep e || Frequency Sweep
MIfi] 1384 dBem
§16.73000 Mz §17.34200 Mz
n n
. o PSS L W, o d . - . -
| \ )
o - o - -
/ \ f
q \ H ¥
i / b
-~ ] i
ol , ol
Moy TS | | TS FrRven L
8180 e 1001 prs 0 Mz, Span 10.0 MHz | | [CF818.0 ke 1001 pes oMb/ Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table
M 1 B18.73 MHz 13.84 dBm ndB 260 dbl M 1 817.342 MHz 10.36 dBm ndB 260 db
m 1 B16.542 MHz 12.24 dBm nd8 down BW 4.86 MHz m 1 B16.552 MHz 15.22 dBm ndB down BW 4.92 MHz
n 1 821398 WHz 12,42 dbim 0 Factor 1686 n 1 821,468 WHz 1514 dBm Q factor 1663
T T
R en DT

16:39:41 02.06.2022

16:40:04 02.05.2022
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PI/2 BPSK

Vi

RefLevel 30,00 0B Offset 120008 = REW 100kHz

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

/ ".

N e ) - M e
comme o s S
[ 1 817.062 MHz 15.31 dBm ndB 26.0 dBt
B : s ShE gl s

=
FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK

3008 SWT

1 Frequency Sweep

RefLevel 30,00 0B Offset 120008 = REW 100kHz
= A

1.01 ms = VBW 300kHz _ Made Ao Sweep

16QAM

ultiView -
saL RefLevel 3000 Bm  Offset 120008 = REW 100kHz saL
Count 100/100 | = Att 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep Count 100/100
1 Frequency Sweep
Wi
»
® TeEs s N o vy o . T = A
o - o |
| | I 1
r W ‘ 1
] 1
Y SR LY i P = Al
ST ol
b
B0 Mz 001 prs 0 W/ Span 20.0 Wiz || [CF 515.0 Wbz 1001 pts 0 M/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 819.939 MHz 10.88 dBm ndB 26048 M 1 821517 MHz 11.35 dBm ndd 26048
n 1 814045 MHz 16.08 dbm ndB down BW 9.83 MHz n 1 B14.105 MHz 1527 dbm B don B 9.77 MHz
n i BI3875 MHz 15,47 dbm QFactor 834 n i BI3875 MHz 1450 dBm QFactor 843
o T P
. o T ey R o T
16:35:48 02.06.2022 16:36:00 02.06.2022
ultiView m ultiView -
RefLevel 3000 dBm  Offset 120008 = REW 100 iz saL RefLevel 3000 Bm  Offset 120008 = REW 100kHz saL
- are 3008 SWT 101 ms = VBW 300kz_ Made Auto Sweep Count 1 - are 3008 SWT 101 ms = VBW 300kz_ Made Auto Sweep. Count 100/100
1 Frequancy Sweep 1 Frequancy Sweep
0 ~ = Y 0 =y AT AN, [T, L
= = A ey Y e W Ny
0. T o
| | !
5 !
/ 1 ¢ T
£ !
i \ d ;
\A, | \
B0 Mz 001 prs 0 W/ Span 20.0 Wiz || [CF 515.0 Wbz 1001 pts 0 M/ Span 20.0 MHz
[z Marker Table [z Marker Table |
M 1 818.84 MHz 11.39 dBm ndB 26048 M 1 818.101 MHz 826 dBm ndd 26048
n 1 B14.065 MHz 15.47 dbm ndB down BW 981 MHz n 1 B14.065 MHz 17.78 dbm lB dovn BW 9.79 MHz
n 1 BI3875 MHz 1411 dBm 0 Facior B35 n 1 823855 MHz 1622 dBm @ Facior 85
e T e T
v W SO e DN ST
16:36:13 02.06.2022 16:36:28 02.06.2022
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Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.90
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.47 9.27 9.27
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.50 9.27 9.27
TEL : 886-3-327-3456 Page Number :A2-60f19
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FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz

seL
3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep Count 106/108
h
B /
]
A
i
(CF818.0MHz 1001 prs 0 MHz/
[2 Marker Table
M 1 817.901 MHz 1791 dBm Oce B 4.477 082988 MHz
m 1 B16.745.55 MHz 13.08 dim Oce Bw Centroid B18.985 436,525 MHz
12 1 82122003 MHz 1260 d8m Oce B Freq Offset 14513 474 763 kHz

16:38:17 02.06.2022

Rescy

Toane

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz

[2 Marker Table

Refleve 3000 dBm Ofset 12008 = KW 00tz s @
- At 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep Count 100/100 | = At 008 SWT 1.0 ms = VBW 300kHz  Made Auta Sweep Count 100/100
" T
=
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. . ) ® . . il
o J”I 4 o / i
0
/ | "
b
N il
(TIERTT Tt S [SEERTTS Toipn ) S o0
e T

4.475271 58 MHz

swT
h

[ 1 821.018 MHz 14.21 dBm Oce B 4.491 026979 MHz M1 1 817.202 MHz 1431 dBm Ccc B
n 1 816,735 58 Mz B5ddim  Oc b Controid 515384950788 Mo n 1 81674016 Mz D21dIn  Occ b Gentoid BIBS77 752257 ke
I 1 821.230 5 MHz 9.62 dbm O Bw Freq Offset 15009716 104 kHz I 1 821.21543 MHz 1.65 dbim Occ B Freq Offset -22.207 743 26 kHz
e - oo W&
16:30:36 02.05.2022 163050 02.05.2022
Reflove 3000 Ofset 20008 = KW 00z sa e Ll 3000 Ofet 12008 = REW 10 khe
- Art 1.01 s = VBW 300 kHiz _ Mode Auto Sweep Count 100/100 | = Art SWT 1,01 ms = VBW 300 kHz _ Made Auto Sweep

3008
h

Wil 1313 dbm
819.65900 M #19.20000 M
» »
. v s o g T 0 TR
o - - o
B0 Mz 001 prs O W/ 8180 e 1001 pts oM/ Span 10.0 MHz
[z Marker Table [z Marker Table
M 1 819,659 MHz 1313 dBm Occ Bw 4.487 294724 MHz M1 1 8192 MHz 10.79 dBm Oce B 4.507032302 MHz
n 1 81673678 MHz 9.77 dbm Occ B Centroid BI8.982 424 106 MHz n 1 81671958 MHz 540 dim Gec B Gentroid BI8.573436.033 MHz
n 1 82122607 Mz B.5S dim O B Freq Oifset 17575 894 005 kHz n 1 82122701 Mz 583 dém Occ B Freq Difset 26,503 956 937 kHz

16:39:35 02.06.2022

Rescy

Rescy

16:39:55 02.06.2022

Lman
Todas

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A2-70f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz

saL
3000 SWT 101 ms = VBW J00kiiz_Mode auro swesp Cour 100/100
"
|
o -
[
/
/
ey
B0 Mz 001 prs O W/
[z Marker Table
mi 1 816.562 MHz. 15.46 dBm 8.901120521 MHz
n 1 19341 2z 11,00 dim Occ B Centroid BI&T91 711022 Mhe
n 1 8232423 WHz 1076 dém O B Freq Oifset 208 788 978 121 ke
ey R s T
16:37:37 02.06.2022
RefLevel 3000 dBm  Offset 120008 = REW 100 iz sa RefLevel 3000 dBm  Offset 120008 = REW 100 iz sa
= ane 5005 SWT 101 ms = VBW 300z Mode uto Sweep Court 100/100 [ = art 5005 SWT 101 ms = VBW 300kt Mode uto Sweep Court 100/100
h I
Wil1] 160 dbem
8171420 M
»
o : e T ® P T
o - o -
|
/
T
/
\ {
T Wl
Aot \,“_
B0 Mz 001 prs o [CEREEI 1001 pts o e/ Span 20.0 WAz
[z Marker Table [z Marker Table
mi 1 815.464 MHz 10.85 dBm 9.273733801 MHz M1 1 817142 MHz 11.60 dBm Oce B 9279119574 MHz
n 1 143426 Wz 6561 dim Occ B Centroid BIBS79 513 739 Mhr n 1 193411 Wz B14diim Occ B Gentroid B18.980 635 409 Wz
n i 8235164 Wiz 7.2 dim O B Freq Offset 20,485 260 695 kHz n i 8236202 Mz 809 dim Occ B Freq Offset 19311 501 244 ki

16:35:38 02.06.2022

o —

16:35:54 02.06.2022

Rescy

s, mamm
e

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz
- an SWT 101 ms = VBW 300 kHz_ Mode Auto sweep
h

| o - st
Count 100/100 | = At 3008 SWT 101 ws = VBW J00kHz Mode Auto Sweep
:

v o e

o fon

s

(CF 815.0 Mz 1001 pts awHz/ (CF 815.0 Mz 1001 pts oMb/ Span 20.0 MHz
[2 Marker Tabie [2 Marker Tabie
mi 1 815.364 MHz 11.35 dBm Oce B 9.278144495 MHz M1 1 818.061 MHz 804 dBm Qce Bu 5.270934131 MHz
n 1 8143229 MHz 680 dim Oce B Centroid BI8.361 957 681 MHz n 1 143356 MHz 458 dbm Occ B Gentroid BI8.571 025359 MHz
n 1 823,601 Wbz 634 dim Oce B Freq Offset 38,042 318935 kHz n 1 8236065 MHz 453 dim Ot Buv Fren Offset ~28.974.040 834 kHz
s TLman s T
wesy R ST L e
16:36:07 02.06.2022 16:36:22 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A2-80f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

. Rl e - [ B
et vt 3000 i Ottt 12 00 o e saL Reflevel 3000d8m Offset 120048 Mode Sweep saL
Count 100/100 Count 100/100
Limit Checi Phss Limit Chec C
20 dior i 20 dby &
|
0 Al 10 ﬁ i
a | t
/4 F
10 T T T I
SEM_UMIT_002_ABS_0 4 i
- l' x / '\
¢ I
30 ] T \'
! | |
40 ~ 40 dBrr A kk
I o /
50 dBm . it o o k
TR ol Iy |
W.MW.-'N‘"‘V-"‘ L hegearmriodh ., . etunpolibory . m"“u"-l‘" 4 ot st e
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 13,66 dBm REW 50,000 Wz Sub Block A Center E2150WH: TxPows: B37d6m REW 50.000%Hz
Te Bandwidth_5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane
7,500 MH: 2538 MHz 100,000 kHz . z - m -38. - 7.500 MHz 2538 MHz 100.000 kiz B18.621 56 MHz -56.12 dBm -79.49 dB -43.12 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.97686 MHz -30.92 dBm -54.58 dB -10.92 dB8 2538 MHz -2.500 MHz 300.000 Hz B18.99266 MHz -81.51dBm -104.88 dB -61.51 dB
2500 MHz 2538 MHz 300.000 Hz 819.00508 MHz -81.41 dBm -105.07 dB 5141 dB 2500 MH. Ty 200001 B26.00207 Mike 3108 oy gyt
2538 MHz 7.500 Mz 100,000 kHz 820.48434 MHz -56.08 dBm -79.74d8 -43.08d8 2.538 MHz 7.500 MHz 100.000 kHz 824.07373 MHz -17.58 dBm -40.95 dB 4,58 dB
N A B e
16:16:42 02.06.2022 16:27:46 02.06.2022
R e - ]
Ref Level 30.00Bm  Offset 12.00 d& Mode Sweep s6L Ref Level 30.00dim  Offset 12.00 B Mode Sweep 6L
Count 100/100 Count 100/100
1 Spectrum Emi
timit Ch PSS Limit Chee
20 diten 20 db
10 10
Y R P P RS [ ok RS e
0 |
‘ | |
f 10 d
e | FEM_LIMIT_002_ABS_0 Jl 1
E " - 7
Y N MJ
40 - E—— - 20 d B i R
o AL T o ey
g ' i
50 dBgr ey i
.
60
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz || [CF B21.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 81650 Mz T Power 13.65 dbm REW 50,000 Wz Sub Block A Center 62150 Wz TxPower 363 dBm REW 50.000kHz
Te Bandwidth 5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane |
7,500 MH: 2538 MHz 100,000 kHz . z -27.49 dBm Siidd E 7.500 MHz 2538 MHz 100.000 kiz B18.96045 MHz -26.45 dBm “50.08 -13.45 dB
2538 MH: 2500 MHz 813.99304 MHz -42.98 dBm -66.62 dB -2298.dB 2538 MH2 2500 Mz 300,000 Hz 818.99300 MHz 58 dBm 68.21dB -24.58 dB
2500 MHz 2538 MHz X 819.00696 MHz -42.67 dBm 663248 -2.67d8 2500 MHz 2538 Mz 300000 He 824.02991 MHz -42.24 dBm -65.87 dB -22.24 dB
2538 MH: 7500 MHz 100,000 Kz £19.055.09 MHz -27.47 dBm 51.12 dB -14.47 dB 8 M 2200 M 100000 kil 824086 16 MHz 705 dBm 50,69 dB 1405 dB
e S — T
16:12:34 02.06.2022 16:23:32 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-90f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

ot Lot 2000 iy 0t 120000 Mende e sau Ref Level 30,00 dam  Offset 12.00d8 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chesk Lt Ches :
20 die — 20 dbs
I
10 — 10
|
o !
|
)
- . 4
\ f \
-30 7
| / 5
40 - 40 dB
Y 1)
N.w‘ L
50 dBm- . Tl B - Torwl)
" ‘,a.w"-'w“'\"'"'"'*"l I gln, A pededydetnn, ~ T e L L v AL
1
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 23.01 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 22,99 d6m REW 50.000kHz
Tx Bandwidth 5.000 MHz None] Tx Bandwidth _5.000 MHz Nanel
7500 WHz 2538 MHz 100,000 kHz X z -13.77dBm -36.78d X 7.500 Mz 2538 Miiz 100.000 kHz 817.760 36 MHz -56.72 dBm -79.72 dB -43.72dB
-2.538 MHz -2.500 MHz 300.000 Hz £13.99003 MHz -30.74 dBm -53.75 dB -10.74 dB 2538 MHz -2.500 MHz 300.000 Hz B18.97498 MHz -81.62 dBm -104.61 dB -61.62 dB
2500 MHz 2538 Mz 300,000 Hz 81900207 MHz -81.63 dBm -104.63 dB 61563 dB 2500 MHs 2538 MH: 300,000 He 824.01599 MHz 28108 dBm .51.09 dB 8,09 dB
2538 MHz 7.500 Mz 100,000 kiiz 819.79768 MHz -56.23 dBm -79.24d8 4338 2.538 MHz 7.500 Mz 100.000 kHz 824.064 41 MHz -15.06 dBm -38.06 dB 2.06 dB
[ ] ) ey [ & T
16:15:09 02.06.2022 16:28:24 02.06.2022
| o — ]
Ref Level 30.00dBm  Offset 12.00 6B Made Sweep saL Reflevel 30.00cBm Offset 12.00d& Mode Sweep £
Count 100/100 Count 100/100
Limit Chee
20 diten 20 dbi
10 10
AN e [ v
o [‘ ]
| | I
10 d 1 i
l EM_UMIT_002_ABS_0 ,‘ |
) E T T
] J Y
30 - ;
N A
RIS S L
@ S N . 40 B 1 B T
o bt | oo™ i
-50,4Bf B
60
CF 816.5 Mz 5005 pts. 5 MHz/ CF B21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 1650 MRz TxPower 23.13 dBm Sub Block A Center 821,50 MHz Tx Power 23.09 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth _5.000 MHz Nanel
~7.500 MHz 2538 MHz 100,000 kHz . z - m -1 7.500 MHz 2538 Miiz 100.000 kHz 818.960 45 MHz -24.55 dBm -48.08 di -11.59 dB
-2.538 Mz -2.500 MHz 300.000 Hz £13.99308 MHz -40.00 dBm -20.00 d8 2538 Mz 2,500 MHz 300000 Hz 818.97799 MHz 4410 dBm 67.20 dB -24.10dB
2500 MHz 2538 MHz X 819.03104 MHz -41.61 dBm -64.74.d8 -21.6148 2500 MHz 2538 Mz 300000 He 824.00508 MHz 4163 dBm 6472 dB -21.63 dB
2538 WHz 7.500 Mz 100,000 iz £19.04266 MHz -26.73 dBm -49.85 dB 13.73 dB Jr38 Mie 7200 Mits 100.000 kit £24.033 55 MHz 2840 dBm 5149 d8 15,40 dB
e DN S sty D S U2
16:13:14 02.06.2022 16:24:04 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A2 -100f 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest

MASK / 1RBO

Highest MASK / 1IRBmax

Limit Chesk

Ref Level 3000 dBm  Offset 12.00 6B

1 Spectrum Emission Mask

Made Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 12.00 d8.

Linit Chec

Mode Sweep

pectrum Emission

s6L

Count 100/100

16:14:46 02.06.2022

16:28:50 02.06.2022

Ay
f
/ b J
-30 ‘J T
40 - 40 dB
v W i)
ot ! ™y
soam—| e . ¢ gy
[N L s 2L
i N et e L
CF 816.5 MH:z 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHz 5005 pts 5 Wb/ Span 15.0 M |
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 1206 dBm REW 50000 ki Sub Block A Center E2150WH: TxPower 22,05 dBm REW 50.000%Hz
Te Bandwidth_5.000 MHz None] Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -15.19.dBm -37.25d -2 7.500 MHz 2538 Miiz 100.000 kHz 817.71062 MHz -56.33 dBm -78.38 dB 4333 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98702 MHz -33.07 dBm -55.13 dB -13.07 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98589 MHz -81.72dBm -103.76 dB -61.72 dB
2500 MHz 2538 Mz 300,000 Hz 81900803 MHz -81.22 dBm -103.28 dB 6122 dB 2500 MHs 2538 MH: 300.000 H 824.00809 MHz 2946 dBm .51.51 dB 946 dB
2538 MHz 7.500 Mtz 100,000 kiiz 819.11102 MHz -55.70 dBm 77.76 48 4270 8 2.538 MHz 7.500 Mz 100.000 kHz 824.03955 MHz -13.25 dBm -35.29 dB -0.25 dB
L B e v [

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 12.00 B

Made Sweep

SGL

Count 100/100

Ref Level 30.00dBm  OMfset 12.00dB.

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

16:13:43 02.06.2022

Limit Chec
20 diten 2046
10 10
e P ool s [ A sttt
a = T
[ | |
|
| ‘ 1008 | :
| 1 EM_UMIT_002_ABS_0 | 1
\ - [ 1
30 \ il b
ppy .
40 e A e T T et
o e vt g | Vet
60
CF 816.5 MHz 5 MHz/ CF B21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
TxPower 1218 dim Sub Block A Conter 82130 Mz T Power 2211 dbm ROW 50,000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth _5.000 MHz None,
o e R §13.96595 MH: 3225 dbm et v e 1896890 MHL 05 dom s oo oe
RE Iz 2. o & o v > -2.538 MH: -2.500 MH: 300.000 H. L . o ~&u.|
2500 MHz 2538 MHz 300.000 Hz 819.00997 MHz -45.48 dBm -67.66 dB -25.48.dB 2500 Mits 2538 Mis 200000 s 24,0508 Mite 3335 550 it
2538 Mz 7500 Mz 100,000 iz 819.04887 MHz 29.50 dBm -51.68 dB 1650 dB ea8 M 7200 i 100000kl £24.045 77 MHz 3833 dBm “S0.45.dB 1533 dB
[ sy U
16:24:27 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

:A2-110f 19

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

| e - =
ot Lot 2000 iy 0t 120000 Mende e sau Ref Level 30,00 dam  Offset 12.00d8 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chesk Lt Ches :
20 diten 20 dBe X
1o H 10 i '\
o H | |
/ i
;oo i
)
a0 1 7 |
40 - 40 By — 8 he
N I I
50 dBm: . = .
— B o e
R it B ", PP sl I e b g
CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 21.45 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPowsr 2138 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None] Tx Bandwidth _5.000 MHz Nanel
~7.500 MHz 2538 MHz 100,000 kHz . z -16.58 dBm -38. E 7.500 MHz 2538 Miiz 100.000 kHz B17.698 18 MHz -56.50 dBm -77.84 dB -43.50 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99304 MHz -33.38 dBm -54.83 dB -13.38 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98664 MHz -81.98 dBm -103.32 dB -61.98 dB
2500 MHz 2538 Mz 300,000 Hz 81902126 MHz -82.46 dBm -103.91 dB 6246 dB 2500 MHs 2538 MH: 300,000 He 824.006 96 MHz 3341 dBm -54.75 dB 134148
2538 MHz 7.500 Mtz 100,000 kiiz 822.04059 MHz -56.78 dBm -78.23d8 4376 B 2.538 MHz 7.500 Mz 100.000 kHz 824.08616 MHz -15.70 dBm -37.04 dB .70 dB
[ e D %
. e
16:14:25 02.06.2022 16:29:10 02.06.2022
W B
Ref Level 30.00Bm  Offset 12.00 d& Mode Sweep SGL Ref Level 30.00dim  Offset 12.00 B Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee
20 diten 20 dbi
10 10
o
| |
| 10 d T
\ EM_UMIT_002_ABS_0 ! \
/ | ) /
30 { L
. I o
40 - s 40 dB I A i ety
e B || )
5Bt B
60
CF 816.5 Mz 5005 pts. 5 MHz/ CF B21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 1650 MRz TxPower 21,58 dBm Sub Block A Center 821,50 MHz Tx Power 21,64 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth _5.000 MHz Nanel
~7.500 MHz 2538 MHz 100,000 kHz . z 15 7.500 MHz 2538 Miiz 100.000 kHz B18.951 12 MHz -2538 dBm -51.02 dB -16.38 dB
-2.538 Mz -2.500 MHz 300.000 Hz £13.99003 MHz 44,04 dBm -24.04 d8 2538 Mz 2,500 MHz 300000 Hz 818.98702 MHz 4521 dBm 6684 dB -25.21dB
2500 MHz 2538 MHz .00 K 819.00282 MHz -44.82 dBm 664148 -24.62d8 2500 MHz 2538 Mz 300000 He 824.00508 MHz -43.08 dBm 64.72 dB -23.08 dB
2538 WHz 7.500 Mz 100,000 iz £19.05198 MHz -26.92 dBm -48.50 dB 13.92 dB Jr38 Mie 7200 Mits 100.000 kit £24.048 87 MHz 2967 dBm 5130 d8 1667 dB
L =
04 02.06.2022 16:24:50 02.06.2022

Page Number 1 A2 -120f 19

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B

Limit Chesk

Made Sweep

6L

Count 100/100

1 Spectrum Emission Mask

RefLevel 30.00dBm  Offset 12.00 d8.

Linit Chec

Mode Sweep

pectrum Emission

s6L

Count 100/100

16:17:36 02.06.2022

16:29:33 02.06.2022

]
L A h
-30
\ !
40 L‘ 40 dBrr ™ L‘
i 1
50 dBn %
. T oo
et W, ™~ \ N P e
CF816.5 MH: 5005 pts 5 MHz/ Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 1.06 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 16.05 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None] Tx Bandwidth _5.000 MHz Nanel
7500 WHz 2538 MHz 100,000 kHz X z -17.30 dBm -3636 i 7.500 Mz 2538 Miiz 100.000 kHz 817.194 52 MHz -54.50 dBm -73.75 dB -41.50 dB
2538 MHz -2.500 MHz 300.000 Hz 813.98815 MHz -33.47 dBm 5253 dB 1347 d8 538 MHs 2500 Mz 300000 Hz §18.98100 MHz -78.09 dBm 9693 dB -58.09 dB
2500 MHz 2538 MHz 300000 Hz 819.01900 MHz -80.30 dBm -99.36 dB -60.30 dB 2500 MHz 2538 Mz 300,000 Hz 824.00809 MHz -35.43 dBm -54.28 dB -15.43 dB
2538 MHz 7.500 Mtz 100,000 kiiz 820.86651 MHz -53.42 dBm -73.48 48 na2a8 2.538 MHz 7.500 Mz 100.000 kHz 824.05509 MHz 17.92 dBm -36.77 dB 4.92 dB
ey DR o DS [ B

Lowest MASK / Full RB

Highest MASK / Full RB

FAX . 886-3-328-4978

Ref Level 3000 dBm  Offset 12.00 B Made Sweep SGL Ref Level 30,00 dBm OMset 1200 dB. Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee
20 diten 20 dbi
10 10
" - AT fe
f Y |
| | | |
|
I | EM_UMIT_002_ABS_0 |
A 1 B T
f 1 Pl .|
30 - = 4
! \, -y I
40 g = T, e 40 dBnr T e B e - +
et e s UENCNIRT | | B - [ W et A
50 3 T B
60
CF 816.5 MHz 5 MHz/ CF B21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
TxPower 19.45 dBm Sub Block A Center 821,50 MHz Tx Power 18.46 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -29.19 dBm d 7.500 MHz 2538 Miiz 100.000 kHz 818.960 45 MHz -25.47 dBm -16.47 dB
-2.538 Mz -2.500 MHz 813.97912 MHz 4631 dBm -65.76 dB 2538 Mz 2,500 MHz 300000 Hz 818.98890 MHz 4531 dBm 64.77 dB -2531dB
2500 MHz 2538 MHz . 819.00583 MHz -45.85 dBm 653048 -25.85 d8 2500 Mz 2538 Mz 300000 He 824.01599 MHz -48.27 dBm 67.73 dB -28.27 dB
2538 WHz 7500 MHz 100,000 Kz £19.05198 MHz 30.42 dBm -49.87 dB 1742 dB Jr38 Mie 7200 Mits 100.000 kit 824033 55 MHz 3139 dBm 5085 dB 1839 dB
= = .
16:18:18 02.06.2022 16:29:56 02.06.2022
TEL : 886-3-327-3456 Page Number 1 A2-130f 19




samonas. FCC RADIO TEST REPORT Report No. : FG222202G

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK Highest MASK

Ref Level 3000 dBm  Offset 12.00 6B Mode Sweep saL RefLevel 30.00dBm  Offset 12.00 d8. Mode Sweep seL

Count 100/100
1 Spectrum Emission Mask
Limit Chech Phss
20 die T T T - 20 df
10 10
e - gt s
o
a ] ‘ ‘
10 1 T T T 10 dir
SEM_LIMIT_DO2_ABS 0 i | FEM_LIMIT_002_ABS_0 J
B + r b \
i 7 ;
30 7 n 7 T
b, o 1 b
a0 - el foer P o . 40 dbr T it Pt 4+ s = 4+
o e e | i ——
SRt B
-60
CF 8165 MHz 5005 pts 5 MHz/ Span 15.0 MHz || [cF 821.5 MHa ) 5005 pts 1.5 MHz/ _Span 15.0 MHaz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 2111 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 20,99 d6m REW 50.000kHz
Tx Bandwidth 5.000 MHz None] Tx Bandwidth _5.000 MHz Nanel
7500 MHz 2538 MHz 100,000 kHz X z -21.14dBm d B 7.500 Mz 2538 Miiz 100.000 kHz B18.951 12 MHz -25.44 dBm -46.43 dB 1244 dB
-2.538 Mz -2.500 Mtz 300.000 Hz 813.98890 MHz -45.73 dBm -66.84 dB 2538 MHz 2,500 MHz 300000 Hz 818.99116 MHz 4552 dBm 6651 dB -25.52dB
2500 MHz 2538 MHz 300000 Hz 819.00696 MHz -45.28 dBm -66.40 dB 2500 MHz 2538 Mz 300,000 Hz 824.01900 MHz -46.86 dBm -67.86 dB -26.86 dB
2538 MHz 7.500 Mtz 100,000 kiiz 819.04266 MHz -28.68 dBm -49.79 d8 2.538 MHz 7.500 Mz 100.000 kHz 824.05198 MHz -30.37 dBm 5136 dB 17.37 dB
sy DR oD ety DN S U

16:21:30 02.06.2022 16:22:87 02.06.2022

TEL : 886-3-327-3456 Page Number 1 A2-140f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No.

1 FG222202G

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 12.00dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm Avg
Limit Chec PRSS
20 dBnr
10 dBr
s A o b o S St St e g A
0 dBrm / \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ f \
-20 dBm {J \‘
-30 dBmr
40 dBm . T W
-60 dBm
CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.85 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -30.86 dBm -54.71 dB -17.86 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.994 92 MHz 4823 dBm -72.08 dB -28.23 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01599 MHz -55.90 dBm -79.75 dB -35.90 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.12713 MHz -38.72 dBm -62.57 dB -25.72 dB

. 02062022
Ready [N &

16:34:51 02.06.2022

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

RefLevel 30.00dBm Offset 12.00dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBr
MW“/V’W‘JW/VVW\F"'WAW"U\/W Aot
0 dBrr { \
-10 dBnr
SEM_LIMIT_002_PBS_0 ‘ / \
-20 dBmr M
-30 dBm M N*\_ﬂ
PSRN AL L W .
-50 dBnr
-60 dBrr
CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.33 dBm REW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.905 99 MHz -30.37 dBm -53.70 dB -17.37 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.991 91 MHz -43.15 dBm -66.47 dB -23.15dB
5.000 MHz 5.038 MHz 300.000 Hz 824.012 98 MHz -53.81 dBm -77.14dB -33.81dB
5.038 MHz 10.000 MHz 100.000 kHz 824.25978 MHz -35.13 dBm -58.46 dB -22.13 dB

= 02062022
Ready [N s

16:34:30 02.06.2022

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 A2-150f 19




SPORTON LAB.

FCC RADIO TEST REPORT Report No.

1 FG222202G

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

RefLevel 30.00dBm Offset 12.00dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
A Aol ot Nt el Pedn
0 dBr { \
-10 dBnr
SEM_UIMIT_002_hBS_0 ‘ { \
-20 dBnr J V\
-30 dBmr
40 dBm Lot /-"”“/ gty al
MM i ™ k oy ]
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.19 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.943 33 MHz -32.37 dBm -54.55 dB -19.37dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 05 MHz -49.56 dBm -71.74 dB -29.56 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.032 92 MHz -53.86 dBm -76.04 dB -33.86dB
5.038 MHz 10.000 MHz 100.000 kHz 825.117 87 MHz -36.95 dBm -59.13 dB -23.95 dB

u 02062022
Ready [N L e

16:34:10 02.06.2022

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

SGL

Count 100/100
©1Rm Avg

Ref Level 30.00 dBm Offset 12.00dB Mode Sweep

1 Spectrum Emission Mask
Limit Chec PRSS

20 dBnr

10 dBr

/ \

1 |

[SEM_LIMIT_002_}BS_0

-20 dBmr rf L
-30 dBmr }\'\A
n

dB Ry f e g et ggota]

dBmr

-60 dBm

CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.73 dBm RBW 100.000 kHz

Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz 813.951 63 MHz -35.61 dBm -57.34 dB -22.61 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.974 98 MHz -49.22 dBm -70.95 dB -29.22 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.031 04 MHz -57.47 dBm -79.19 dB -37.47 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.225 65 MHz -37.98 dBm -59.71 dB -24.98 dB

= 02062022
Ready [N s e

16:33:50 02.06.2022

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 A2-160f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FG222202G

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 12.00dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm Avg
Limit Chec PRSS
20 dBm:
10 dBm
0 dBm- Hpdh A e b g Dt o sl
-10 dBnr {
SEM_LIMIT_002_PBS_0 ‘ I \
-20 dBnr ”( i
-30 dBm H,K
40 dBm i ™
A R MWWW
=0, {:M
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.62 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.943 33 MHz -34.53 dBm -54.16 dB -21.53 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98100 MHz -50.07 dBm -69.69 dB -30.07 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.02502 MHz -59.51 dBm -79.13 dB -39.51 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.25149 MHz -41.24 dBm -60.86 dB -28.24 dB

u 02062022
Ready [N e

16:33:30 02.06.2022

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm Offset 12.00 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ®1Rm Avg
Limit Chec| PRSS
20 dBmr
10 dBrm
0 dBrm / \
10 dBm:
SEM_UMIT_002_ABS_0 ‘ J \
-20 dBm M
30 dBm
10 dBm s WW”‘\W\AM._M a
R
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.20 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95163 MHz -30.42 dBm -51.63 dB -17.42 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98702 MHz -47.05 dBm -68.25 dB -27.05 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.015 99 MHz -48.94 dBm -70.15dB -28.94 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -32.73 dBm -53.94 dB -19.73 dB

= 02062022
Ready [N s

16:35:15 02.06.2022

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 A2-170f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG222202G

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 12.00 4B Mode Auio Sweep s6L RefLevel 0.00 dBm  Offset 12.00 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line _S Line _SPUR{OUS_LINE_ABS_0g2
10 dBm 10 dBar
SPURIOUS_UINE ABS_002 SPURIOUS_UINE |ABS 002
20 20
30 30
Il st P e A O e e g™
40 4 -40
s qumatran et [ et i
60 -60
70 dBm 70 dBn
80 80
90 90
30.0 MHz 48005 pts 897.0 MHz/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 35.43106 MHz -47.30 dBm -34.30 dB 30,000 MHz 809.000 MHz 100.000 kHz 35.51761 MHz -47.62 dBm
829.000 MHz 1.000 GHz 100000 kHz 867.657 71 MHz -50.22 dBm 31224 629.000 Mz 1.000 GHz 100.000 kHz 970.31755 MHz -50.51 dBm
1.000 GHz 3.000 GHz 1.000 MHz 99138 GHz -38.75 dBm -25.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99863 GHz 38.42 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.96180 GHz -34.73 dBm -21.73 d 3.000 GHz 7.000 GHz 1.000 MHz 6.964 60 GHz -34.64 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.47332 GHz -34.24 dBm -21.24dB 7.000 GHe 91000 GH 1000 Mz 7.496 06 GHz -34.53 dBm

16:31:05 02.06.2022

16:32:30 02.06.2022

Highest Channel

Ref Level 0.00d8m  Offset 12.00 B Mode Auto Sweep

6L
Count 100/100

&0
70 di
80
%0
30.0 MHz 48005 pts §97.0 MHa/ 5.0 GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 35.30123 MHz
829.000 Mz 1.000 GHz 100,000 kHz 987,669 71 MHz
1.000 GHz 3,000 GHz 1.000 MHz 2.88063 GHz
3.000 GHz 7.000 GHz 1.000 MHz 6.99060 GHz
7.000 GHz 9,000 GHz 1.000 WHz 7.48956 GHz

16:30:31 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A2 -180f 19




samranas. FCC RADIO TEST REPORT Report No. : FG222202G
Frequency Stability
Test Conditions FR1 n26 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 5MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0079
30 Normal Voltage 0.0199
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0208
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0061
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0237

Note:
1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-190f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.24 6.38 6.46 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.86 PASS
TEL : 886-3-327-3456 Page Number :A3-10f14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 3000 B Offset 12,0045 = AnBW 20 MHz
- an 3000 MessTime 656

Meflevel 300008 Offsct 120048 = AnBW 20 MHz
At
1 CCDF

505 Mess Time 55 ms
CDF
-
1E =
1E
1E .
1EO4 b E04: 5
T b
1 1
|
| i
t N i
(CF 824.0 Mz Mean Pur + 20,00 d || (GEZ8.0 Mz
2 Result Summ Samples: 130000
23.97 dBm 28.99 dBm 5.02 dB 1.8 dB 35248 4.46 4B 4.50 dB
[
16:47:01 02.06.2022

16:50:55 02.06.2022

16QAM

Mean Pwr = 20.00 48
[2 Result Summ: Samples: 130000 |
= 23.55 dBm 29.23 dBm 5.68 dB 241 d8 440 dB 524 dB 5.56 d8
PRCTET

N " e

64QAM

Ref Level 30,00 dBn ffset

1200 dB * AnBW 20 MHz Ref Level 3000 aBm  Offset 120008 = AnBW 20 MHz
- A 3000 MeasTime  6.5ms - Att 3038 Meas Time  65ms
1 Ccok 15 View
e ; g
. - 1E- - =
®
1E L %
5 i)
| X
1E04- T TE04: ]'
| ;
|
G s34 0 Mk Hhean Pur + 20,00 d || |GFEZLOMFE Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 |2 Result Summ: Samples: 130000 I
22.44 dBm. 29.20 dBm 6.76 dB 3.00 dB 5.06 dB 6,38 dB 6,80 dB = 21.96 dBm 29.43 dBm 7.47 dB 3.00 dB 5.28 dB 5.46 dB 7.8 d8
e DN 5 U0 T
16:50:48 02.06.2022 16:50:40 02.06.2022

RefLevel 3000 B Offset 12,0045 = AnBW 20 MHz
- an 3000 MessTime 656

B

TE04 3

i
:
I

|CF 824.0 MHz Mean Pwr + 20.00 dB

2 Result Summ Samples: 130000

19.79 dBm 27.85 dBm 8.06 dB 3.02 dB. 53446 .86 4B 1.8248
e MU U0
16:50:32 02.96.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :A3-20f14



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.89 9.51 14.24 18.78
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.95 4.96 9.81 9.83 15.02 14.93 19.90 19.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.93 4.96 9.71 9.79 14.96 15.05 19.86 19.82
TEL : 886-3-327-3456 Page Number :A3-30f14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

P
10 |‘ y
o T 1
I 1
| Al
T R
EEIETT 001 e S Span 100 Hiz
B ek Tonis
[ 1 822.871 MHz 18.65 dBm ndB 26.0 dBf
n 1 B21.572 MHz 780 dbm ndB down BW 488 MHz
n i 526,458 hikie 735 dom. D acor it
o
o -
16:42:47 02.06.2022
RefLovel 3000 dbm  Dffeet 12005 = REW 1001z s RefLevel 300008 Offst 120008 = RBW 1003z s
- At 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep Count 100/100 | = At 008 SWT 1.0 ms = VBW 300kHz  Made Auta Sweep Count 100/100

1 Frequency Sweep

1 Frequency Sweep

» »
“ NG SVIEVIEV) SSySEVS W “ TNAYAVIS N FOYS Rty Y
0 T T 0 7
{ k| i
J ) ‘ L
/ | ] L
o N " L - RS R
[SCIETTS 00 e/ Span 00 e | cr 534 o 001 s 1) Span 100 e
ST ST
[ 1 822671 MHz 14.49 dBm 260 df [ 1 824.5 MHz 14.82 dBm ndd 260 df
n 1 B21.522 MHz 11.55 dBm ndB down BW 4.95 MHz n 1 B21.493 MHz 10.58 dBm ndl down BW 4.96 MHz
I 1 826,468 MHz 1157 dB Q Fadtor 1664 T2 1 826,448 MHz -10.76 dbm Q Factos 1664
s - oo 5
1:4z:28 02.06.2022 16:42:08 02.06.2022
Reflove 3000 Ofset 20008 = KW 00z sa Reflove 3000 Ofset 20008 = KW 00z

- At 3000 SWT 101 ms = VAW J00kHz Mode Auto Sweep Count 100/100 | = Art 000 SWT 101 ms = VBW J00kHz Mode Auto Sweep
1 Frequency Swesp < |1 Freqvency Sweep
82230200 Wz 82413000 Wz
» - »
AR N SR, o
o 1 ‘ o — o
o - L o -
] Ir {
/ | ]
A f [ 1
| P, o mer o oo g [ !
Wi e A
[EEETT 001 prx o Span 10.0 Wiz || | 524.0 Wi 001 prs ot/ Span 10.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 822302 MHz 14.02 dBm ndb 26.0di W 1 82413 MHz 10.76 dBm s 260 di
n 1 821,542 Wz 12.70 dbm ndB down BW 492 MHz n 1 821483 WMz 16.09 dbm el domn BW 4,96 MHz
n 1 BI6.458 MHz 1198 dBim QFador 1670 n 1 826438 MHz 152 déim @ Factor 1663
T T
wecy e wecy it

16:41:17 02.06.2022

16:41:05 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A3-40f14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView m
RefLevel 30,00 0B Offset 120008 = REW 100kHz

3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

seL
Count 106/108

W
o - o T
(7 520 Wz 1001 prs awHz/ Span 30,0 MHe
[2 Msrheer Table
mi 1 821.622 Mz 14.97 dBm ndd 26048
n 1 BI9.025 MHz 11,64 dbm B down B 951 MHz
n 1 B8535 WHz £10.75 dBim 0 Factor 854
T
L I
16:44:25 02.06.2022

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView m
RefLevel 30,00 0B Offset 120008 = REW 100kHz
= A 3008 SWT

1.01 ms = VBW 300kHz _ Made Ao Sweep
1 Frequency Sweep

seL

tiVie m

RefLevel 30,00 0B Offset 120008 = REW 100kHz

saL
Count 100/100 | = Att 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep Count 100/100
1 Frequency Sweep
Wil m Wil =
8213830 M 8221620 M
» »
i 7 DA T o=l i = AT T
o { ! o | 1
{ | ] T
| |
{ 1 [ \
g o]
[TAYAY
IPgfmcS =4
a0 Mz 001 prs 0 W/ Span 20.0 WAz || [CF 520.0 Wbz 1001 pts 0 M/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 821.383 MHz .72 dBm B 26048 M 1 822.162 MHz 11.58 dBm 8 26048
n 1 B19.065 MHz 1327 dbm ndB down BW 981 MHz n 1 B19.045 MHz 1583 dbm B don B 9.83 MHz
n i BIRET5 MHz 14,44 b QFactor 87 n i BIRET5 MHz 1370 dBm QFactor 85
o W N Chan o W
16:44:45 02.06.2022 16:44:58 02.06.2022
ultiView m tivie =
RefLevel 3000 dBm  Offset 120008 = REW 100 iz saL
- A 008 SWT 101 ms = VBW J00kHz  Made Auto Sweep
1 Frequency Swesp

RefLevel 30,00 0B Offset 120008 = REW 100kHz

sat
Count 1007100 [ = are 3000 SWT 101 ms = VBW J00kiiz_Mode auto Sweep Cour 100/100
< |1 Freqvency Sweep  Max
8203840 Mz 8270170 Mg
» »
® A S R T Ty AT P
o
| |
1
Al - -
e " Yl
[EEETT 001 prx o Span 20.0 WAz || |7 520 0 Wk 001 prs o e/ Span 20.0 WAz
[ Markees Tabiz [ Markees Tabiz |
W 1 820384 MHz 11.32 dBm ndb 26048 W 1 827.017 MHz 7.94 dBm s 26048
n 1 819,105 MHz 12,42 dbm "l down BW 971 MHz n 1 B19.065 MHz 19.38 dBm el down B 973 MHz
n 1 BIBB15 MH: 1381 dbim QFador 815 n 1 828355 MHz 1769 déim @ Factor 815
T T
ey R e ey R o T
16:45:20 02.06.2022 16:45:22 02.06.2022

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

:A3-50f14



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202G

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 120008 = REW 300kHz
101 ms = VBW 1 Mz Mode Auto Sweep

3008 SWT

seL
Count 106/108

7
B L O

il ,

P o e, ]

e e T
(I s EIT] Span 300 e
A

[ 1 820.194 MHz 19.10 dBm nd8 26.0 dB

n 1 B16.418 MHz 7.74 dBm ndB down BW 14.24 MHz

P 1 B30.683 MHz 5.84 dBm QFactor 576

L

16:46:48  02.06.2022

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 120008 = REW 300kHz
= A 3008 SWT 101 ms = VEW 1 MHz_Made Auto Sweep

tiVie Spactrum

seL RefLevel 30,00 0B Offset 120008 = REW 300kHz
1.01 ms = VBW 1 Mz _Made Auto Sweep

Count 106/100 3008 SWT

seL
Count 106/100

. oo A~ LMl Ml b gl e A, . ] T L R e A WO
{ 1 f
o I l 0, -
} 9 11
| I‘ |
1 In, ) A As.
s : }
W iy o T
s W b be Wi
trad LS E e N
e L] o aad A
v
[T oo pts Wi Span 30.0 N || (GF2 o wE oot o/ Span 300 Az
3 Marker Tabie 3 Marker Tabie
mi 1 819.385 MHz 15.00 dBm ndB 26.0 B mi 1 820104 MHz 1514 dBm ndd 26.0 B
m 1 B16.448 MHz 1001 dBm nd8 down BW 15.02 MHz m 1 BI6.507 MHz 10.06 dBm ndB down BW 14.93 MHz
12 1 831463 MHz -10.10 dBo Q Factor 54.6 12 1 831433 MHz -10.74 dBm Q Factor 545
s - oo W5
16:46:29 02.06.2022 16:46:36 02.06.2022
RefLevel 3000dBm Offset 12008 = RBW 30z sa RefLevel 3000dBm Offset 12008 = RBW 30z sat

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep Count 100/100_| = Art 3008 SWT 101 ms = VBW 1wz Made Auto Sweep. Count 100/100
1 Fraquancy Swaep % 1 Fraquancy Swaep K
ey L O B o [T ot I
. ; ! N M i W e 5 0 T e TP W r AN P A A T
| \ / |
1 |
0 T - 0 i
| 1 4 2
o ik ; { i
' il [
RN T Il
% ol Leds i
T A VT T g vl
i
a0 Mz 001 prs O W/ Span 30.0 WAz || [CF 520.0 Wbz 1001 pts oM/ Span 30.0 MHz
[z Marker Table [z Marker Table
M 1 826.997 MHz 14.42 dBm ndB 260 dB M 1 818.306 MHz 11.60 dBm ndd 260 dB
n 1 BIG.ATE MHz 10.48 dBm ndB down BW 14.96 MHz n 1 BIG.507 MHz 1473 abm ndB down BW 15.04 MHz
n 1 831433 MHz 1258 dBm 0 Facior 553 n 1 831552 MHz 1598 dBm @ Facior 544
ne T e T
v W SO0 ren DR STTE

16:46:03 02.06.2022

16:45:51 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A3-60f14






